



中国认可
国际互认
检测
TESTING
CNAS L5950



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 1 of 16

Shantou Chenghai Jingxing Toy Factory

On the northwest side of Yingbin Road.Laiwu Island, Chenghai District, Shantou City

The following samples were submitted and identified by/on behalf of client as:

Sample Name: PLAY MAT
 Item No.: 698-79, 698-80, JX1010, JX1008, JX1009
 Applicant's Specified Age Grade: 0+
 Age Group Applied in Testing: 0+
 Appropriate Age Grading: 0+
 Sample received date: Sep 25, 2025
 Testing period: From Sep 25, 2025 to Oct 16, 2025

Test conclusion:

Summary	Result
Physical and Mechanical Test §1500.50/§1500.53/§1500.48/§1500.49/§1501: Simulating use and abuse of toys and other articles intended for use by children.	Pass
Flammability Test 16 CFR 1500.44: Method for determining extremely flammable and flammable solids.	Pass
Flammability Test 16 CFR 1610: Standard for the Flammability of Clothing Textiles. *	See test data
US 16 CFR 1500.89: Procedures and requirements for determinations regarding lead content of materials or products under section 101(a) of the Consumer Product Safety Improvement Act.	Pass
US 16 CFR 1303: Ban of lead-containing paint and certain consumer products bearing lead-containing paint.	Pass
US 16 CFR 1307: for Prohibition of Children's Toys and Child Care Articles Containing Specified Phthalates.	Pass

Tested by : Daisy Inspected by : Wendy Approved by : Jee
 Du ZiMin, Daisy Zhang WenXia, Wendy Zhang Feng, Jee
 Lab Manager

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.
 Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 2 of 16

1.Physical and Mechanical Test

Section	Description	Result
1500.48	Sharp point	P
1500.49	Sharp edge	P
1500.50	Test methods for simulating use and abuse of toys and other articles intended for use by children	P
1500.51	Test methods for simulating use and abuse of toys and other articles intended for use by children 18 months of age or less	P
1500.52	Test methods for simulating use and abuse of toys and other articles intended for use by children over 18 but not over 36 months of age	P
1500.53	Test methods for simulating use and abuse of toys and other articles intended for use by children over 36 but not over 96 months of age	P
1501	Method for identifying toys and other articles intended for use by children under 3 years of age which present choking, aspiration, or ingestion hazards because of small parts	P

Note:

P = Pass; NA = Not applicable; NC = Not conducted; F=Fail.

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.
Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 3 of 16

2.US 16 CFR Part 1500.44-Flammability Test

With reference to 16 CFR PART 1500.44: Method for determining extremely flammable and flammable solids.

Sample	Burn rate (Inch/Sec)	Limit (Inch/Sec)	Result
Carpet	0.08	0.1	P

Note:

P = Pass; DNI = Did Not Ignite; IBE = Ignite But Self-Extinguished; F = Fail.

(1) All styles of the submitted toy samples and its accessories were tested, the above result only showed the most severe burn rate.

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.

Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 4 of 16

3.US 16 CFR Part 1610-Flammability Test

With reference to 16 CFR Part 1610: Standard for the Flammability of Clothing Textiles.

Sample	Average burn time (s)	CLASSIFY
Carpet	10.7	1

Note:

P = Pass; DNI = Did Not Ignite; IBE = Ignite But Self-Extinguished; F = Fail.

(1) All styles of the submitted toy samples and its accessories were tested, the above result only showed the most severe burn rate.

Remark: Test item(s) with "*"is (are) not accredited by CNAS.

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.

Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 5 of 16

4.Lead (Pb) analysis -Non-surface coating

With reference to CPSC-CH-E1002-08.3, by Inductively Coupled Plasma-Optical Emission Spectrometry (ICP-OES) analysis.

Sample No. Item(s)	Result(mg/kg)					Report limit (mg/kg)	Limit (mg/kg)
	1	2	3	4	5		
Pb	ND	ND	ND	ND	ND	10	100

Sample No. Item(s)	Result(mg/kg)					Report limit (mg/kg)	Limit (mg/kg)
	6	7	8	9	10		
Pb	ND	ND	ND	ND	ND	10	100

Sample No. Item(s)	Result(mg/kg)					Report limit (mg/kg)	Limit (mg/kg)
	11	12	13	14	15		
Pb	ND	ND	ND	ND	ND	10	100

Sample No. Item(s)	Result(mg/kg)					Report limit (mg/kg)	Limit (mg/kg)
	16	17	18	19	20		
Pb	ND	ND	ND	ND	ND	10	100

Sample No. Item(s)	Result(mg/kg)					Report limit (mg/kg)	Limit (mg/kg)
	21	22	23	24	25		
Pb	ND	ND	ND	ND	ND	10	100

Sample No. Item(s)	Result(mg/kg)					Report limit (mg/kg)	Limit (mg/kg)
	26	27	28	29	30		
Pb	ND	ND	ND	ND	ND	10	100

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.

Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 6 of 16

Sample No. Item(s)	Result(mg/kg)					Report limit (mg/kg)	Limit (mg/kg)
	31	32	33	34	35		
Pb	ND	ND	ND	ND	ND	10	100

Sample No. Item(s)	Result(mg/kg)					Report limit (mg/kg)	Limit (mg/kg)
	36	37	38	39	40		
Pb	ND	ND	ND	ND	ND	10	100

Sample No. Item(s)	Result(mg/kg)					Report limit (mg/kg)	Limit (mg/kg)
	41	42	43	44	45		
Pb	ND	ND	ND	ND	ND	10	100

Sample No. Item(s)	Result(mg/kg)		Report limit (mg/kg)	Limit (mg/kg)
	46	47		
Pb	ND	ND	10	100

Note:

ND = Not detected (less than report limit);

mg/kg = ppm = part per million.

(1) The result(s) is (are) calculated using the total specimen weight for composite test.

Tested component(s):

- | Code | Specimen name |
|------|---------------------------------------|
| 1 | Gray plastic with brown spots |
| 2 | Creamy white plastic with brown spots |
| 3 | Purple plastic with brown spots |
| 4 | Green plastic with brown spots |
| 5 | Red plastic with brown spots |
| 6 | Yellow plastic with brown spots |

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.

Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 7 of 16

Tested component(s):

Code	Specimen name
7	Transparent plastic
8	Yellow plastic (mirror)
9	White plastic (hanging ring)
10	Peach red plastic (rattle)
11	Purple plastic
12	Green plastic
13	Yellow plastic (rattle)
14	Dark yellow plastic (mirror)
15	Peach red plastic (piano/ fastener/Long bracket/screw/keyboard)
16	White plastic (piano)
17	Dark purple plastic
18	Dark yellow plastic (keyboard)
19	Cyan plastic
20	Pink plastic
21	Dark beige plastic
22	Blue plastic
23	Brown plastic
24	Light yellow plastic
25	Light pink plastic with gray spots
26	Pink plastic with gray spots
27	Light cyan plastic with purple spots
28	White fabric with black printing
29	Gray-blue/Gray fabric
30	White fabric (on bracket)
31	Gray fabric
32	Light yellow fabric with dinosaur pattern

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.

Add: Room 706, 7/F., Zuo Cheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 8 of 16

Tested component(s):

Code	Specimen name
33	Blue fabric (on carpet)
34	White fabric (lanyard)
35	Cyan/White/Pink/Light pink fabric
36	Dark yellow fabric
37	Dark pink/Pink fabric with dinosaur pattern
38	Yellow fabric
39	Pink fabric with multicolor pattern
40	Pink fabric (hemming)
41	Pink fabric with animal pattern
42	Pink fabric (on carpet)
43	Blue fabric with multicolor pattern
44	Blue fabric (hemming)
45	Blue fabric with outer space pattern
46	Cyan/White/Yellow/Light green fabric
47	Green/Light green fabric with dinosaur pattern

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.
Add: Room 706, 7/F., Zuo Cheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 9 of 16

5.Lead (Pb) analysis -Surface coating

With reference to CPSC-CH-E1003-09.1, by Inductively Coupled Plasma-Optical Emission Spectrometry (ICP-OES) analysis.

Sample No. Item(s)	Result(mg/kg)					Report limit (mg/kg)	Limit (mg/kg)
	1	2	3	4	5		
Pb	ND	ND	ND	ND	ND	10	90

Sample No. Item(s)	Result(mg/kg)			Report limit (mg/kg)	Limit (mg/kg)
	6	7	8		
Pb	ND	ND	ND	10	90

Note:

ND = Not detected (less than report limit);
mg/kg = ppm = part per million.

Tested component(s):

- | Code | Specimen name |
|------|---------------------|
| 1 | Dark yellow coating |
| 2 | Dark pink coating |
| 3 | Black coating |
| 4 | White coating |
| 5 | Light brown coating |
| 6 | Brown coating |
| 7 | Pink coating |
| 8 | Gray coating |

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.

Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 10 of 16

6.US 16 CFR Part 1307 - Phthalates analysis

With reference to CPSC-CH-C1001-09.4, by Gas Chromatography-Mass Spectrometer (GC-MS) analysis.

Sample No. Item(s)	CAS No.	Result(mg/kg)				Report limit (mg/kg)	Limit (mg/kg)
		1	2	3	4		
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	ND	50	1000
Benzylbutyl phthalate (BBP)	85-68-7	ND	ND	ND	ND	50	1000
Bis(2-ethylhexyl) phthalate (DEHP)	117-81-7	ND	ND	ND	ND	50	1000
Diisobutyl phthalate (DIBP)	84-69-5	ND	ND	ND	ND	50	1000
Di-n-pentyl phthalate (DPENP)	131-18-0	ND	ND	ND	ND	50	1000
Di-n-hexyl phthalate (DHEXP)	84-75-3	ND	ND	ND	ND	50	1000
Dicyclohexyl phthalate (DCHP)	84-61-7	ND	ND	ND	ND	50	1000
Di-'isononyl' phthalate (DINP)	28553-12-0, 68515-48-0	ND	ND	ND	ND	100	1000

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.

Add: Room 706, 7/F., Zuo Cheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 11 of 16

Sample No. Item(s)	CAS No.	Result(mg/kg)				Report limit (mg/kg)	Limit (mg/kg)
		5	6	7	8		
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	ND	50	1000
Benzylbutyl phthalate (BBP)	85-68-7	ND	ND	ND	ND	50	1000
Bis(2-ethylhexyl) phthalate (DEHP)	117-81-7	ND	ND	ND	ND	50	1000
Diisobutyl phthalate (DIBP)	84-69-5	ND	ND	ND	ND	50	1000
Di-n-pentyl phthalate (DPENP)	131-18-0	ND	ND	ND	ND	50	1000
Di-n-hexyl phthalate (DHEXP)	84-75-3	ND	ND	ND	ND	50	1000
Dicyclohexyl phthalate (DCHP)	84-61-7	ND	ND	ND	ND	50	1000
Di-'isononyl' phthalate (DINP)	28553-12-0, 68515-48-0	ND	ND	ND	ND	100	1000

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.

Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 12 of 16

Sample No. Item(s)	CAS No.	Result(mg/kg)				Report limit (mg/kg)	Limit (mg/kg)
		9	10	11	12		
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	ND	50	1000
Benzylbutyl phthalate (BBP)	85-68-7	ND	ND	ND	ND	50	1000
Bis(2-ethylhexyl) phthalate (DEHP)	117-81-7	ND	ND	ND	ND	50	1000
Diisobutyl phthalate (DIBP)	84-69-5	ND	ND	ND	ND	50	1000
Di-n-pentyl phthalate (DPENP)	131-18-0	ND	ND	ND	ND	50	1000
Di-n-hexyl phthalate (DHEXP)	84-75-3	ND	ND	ND	ND	50	1000
Dicyclohexyl phthalate (DCHP)	84-61-7	ND	ND	ND	ND	50	1000
Di-'isononyl' phthalate (DINP)	28553-12-0, 68515-48-0	ND	ND	ND	ND	100	1000

Note:

ND = Not detected (less than report limit);

mg/kg = ppm = part per million.

(1) Mixed test has been performed and the result(s) is (are) calculated using the total sample weight.

Tested component(s):

Code Specimen name

- 1 Gray plastic with brown spots + Creamy white plastic with brown spots + Purple plastic with brown spots
- 2 Green plastic with brown spots + Red plastic with brown spots + Yellow plastic with brown spots
- 3 Transparent plastic + Yellow plastic (mirror) + White plastic (hanging ring)
- 4 Peach red plastic (rattle) + Purple plastic + Green plastic
- 5 Yellow plastic (rattle) + Dark yellow plastic (mirror) + Peach red plastic (piano/ fastener/Long bracket/screw/keyboard)
- 6 White plastic (piano) + Dark purple plastic + Dark yellow plastic (keyboard)

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.

Add: Room 706, 7/F., Zuo Cheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 13 of 16

Tested component(s):

Code	Specimen name
7	Cyan plastic + Pink plastic + Dark beige plastic
8	Blue plastic + Brown plastic + Light yellow plastic
9	Light pink plastic with gray spots + Pink plastic with gray spots + Light cyan plastic with purple spots
10	Dark yellow coating + Dark pink coating + Black coating
11	White coating + Light brown coating + Brown coating
12	Pink coating + Gray coating

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.
Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn

Sample Photo(s):



The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.
Add: Room 706, 7/F., Zuo Cheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.
Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn



Test Report

No.:SPF250406819

Date:Oct 18, 2025

Page 16 of 16



*** End of Report ***

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.
Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn